The cookie settings on this website are set to 'allow all cookies' to give you the very best experience. Please click Accept Cookies to continue to use the site.

2020 MakeX Starter Smart Links Arena

SKU:
P1090027
Weight:
4.60 KGS
EAN:
6928819510661
MakeX 2020 New
  • 2020 MakeX Starter Smart Links Arena
  • 2020 MakeX Starter Smart Links Arena
Description
• What is 2020 MakeX Starter Smart Links Arena?
 
This is a full package that includes all the materials necessary for setting up a complete arena in 2020 MakeX Starter Links.
In the package, you can find structural components, like Jet Printing, Metal Beams, Screws, Shafts, Connectors and more; props, such as EVA Blocks, Balls, Obstacles, Cards, are included as well.
 
Note:The parts and accessories of our products (such as screwdrivers, screws, cards, etc.) will be iterated from time to time without affecting the use of the product. Therefore, there may be multiple versions of the parts, and the actual products may not be completely consistent with the promotional pictures or description pictures. This situation is an acceptable difference and does not belong to after-sales quality issues. The pictures are for reference only. Please refer to the actual product received for details.
Specifications
Packing Method
Box Packing
Package Dimension
H/W/L
380*260*225 mm ; 15*10.2*8.9 inch
Gross Weight
4.6kg
Part list
1 x Mat
8 x Yellow Block
5 x Red EVA Ball
5 x Blue EVA Ball
4 x Green EVA Ball
31 x White EVA Ball
1 x Yellow PU Ball
2 x Red Obstacle
2 x Blue Obstacle
1 x Wrench
2 x HEX Allen Key 1.5mm
1 x Screwdriver
1 x 2020 MakeX Starter Smart Links Arena Assembly Instructions
1 x Double-Sided Tape
1 x Ball Holder
1 x Ball Container Component
6 x Side Acrylic
1 x Bottom Acrylic
1 x Top Acrylic ∅80mm
1 x Top Acrylic ∅130mm
40 x Rubber Band
6 x Slide Beam0824-048
9 x Slide Beam0824-064
2 x Slide Beam0824-128
2 x Slide Beam0824-176
12 x Beam0412-076
4 x Beam0412-092
4 x Beam0412-156
2 x Square Beam0808-104
2 x Square Beam0808-168
4 x Plate0324-088
2 x Plate0324-184
2 x Plate 45°
13 x Brakcet 3*3
4 x Brakcet 3*6
2 x Bracket U1
2 x Bracket U-C
8 x 42BYG Stepper Motor Bracket
4 x Cuttable Linkage
2 x Timing Pulley 62T
2 x Timing Pulley 90T
4 x Shaft Connector 4mm
4 x Flange Bearing 4*8*3
2 x Shaft 4*88
21 x Shaft Collar 4mm
2 x D Shaft 4*56
4 x D Shaft 4*128
28 x Plastic Rivet R4100(White)
48 x Plastic Rivet R4060(Black)
60 x M4*8mm Screw
5 x M4*16mm Screw
13 x M4*14mm Screw
20 x M4*22mm Screw
25 x Screw Headless M3*5
20 x M4 Nut
20 x Lock Nut M4
3 x 36mm DC Motor Bracket
1 x Hook-and-Loop(Loop)



View AllClose